

# अहमदाबाद वस्त्र उद्योग अनुसंधान संस्थान

पी. ओ. आंबावाडी विस्तार, अहमदाबाद-380 015. भारत  
फोन : (079) 2630 7921 - 7922 - 7923 - 5132 (Ext. 346)  
फेक्स : (079) 2630 4677, 2630 5131  
ई-मेल : ttl@atira.in वेबसाईट : www.atira.in



# AHMEDABAD TEXTILE INDUSTRY'S RESEARCH ASSOCIATION

P. O. Ambawadi Vistar, Ahmedabad-380 015. India  
Ph. : (079) 2630 7921 - 7922 - 7923 - 5132 (Ext. 346)  
Fax : (079) 2630 4677, 2630 5131  
E-mail : ttl@atira.in Website : www.atira.in

## TEST REPORT


Format No. : TT/10/01/00(A)

<b>Test Report No: A/T/1658 2017-18</b>	<b>Date: 09.01.2018</b>
Mill/Company/Customer:	<b>Darshan Safety Zone</b>
Address & Contact Details:	5, Dharamkunj Near Muktidham Estate, B/H Panoram Mall, Nikol Gam Road, Nikol, Ahmedabad- 382350
Sample forwarding Letter No. & Date:	Nil dated 08.01.2018
Date of receipt of Sample:	08.01.2018
Lab Sample Code No. :	<b>TT -8884</b>

Number of Samples : 1
Date of Performance of test(s): 08.01.2018
<b>Sample Description : Fabric Sample-Ceramic Vermiculite coated fire blanket (inside S.S. wire)</b>

Sr. No.	Test Parameters	Units	Test Method	Test Results
1	Temperature resistance*	%	Temp : 1000°C Time : 30 minutes	Shrinkage Warpwise = -1.78 Weftwise = -1.13 After exposure fabric lost its strength and became brittle. Also its brown colour changed to cream colour.

\*Non-NABL Accredited Test Parameter

  
BIPASHA MAITY  
AUTHORISED SIGNATORY  
Textile Testing Laboratory  
ATIRA, Ahmedabad

★★ ISO : 17025 Accredited Laboratories ★★

Samples are not drawn by ATIRA. Result relates to the samples tested. The report shall not be reproduced except in full, without the written approval of the laboratory. The report is strictly confidential and for technical information of client only. Not for Advertisement, Promotion, etc.

### Grey Scale Rating

5. Excellent 4. Good  
3. Fair 2. Poor

### Pilling Rating

5. No Pilling 4. Slight Pilling  
3. Moderate Pilling 2. Severe Pilling